
TEST REPORT
No.   : SZIN2305001090PL02_EN
Date : 2023-06-05
Page: 1 of  4

CUSTOMER NAME: ADSURE PACKAGING LIMITED

UNI-PAK PACKAGING TECHNOLOGY(SHENZHEN)LIMITED

ADDRESS: ROOM 705-706 7/F CHINA INSURANCE GROUP BUILDING 141 DES 

VOEUX CENTRAL HONGKONG CHINA

NO.3 TENGFENG ROAD, THIRD INDUSTRIAL ESTATE, FENG 

HUANG, FUYONG TOWN BAOAN DISTRICT, SHENZHEN, 

GUANGDONG CHINA 518103

Sample Name : Autoclave biohazard bags

Product Specification : 0.05x19x23Inch

Product or Lot No. : 23050040

Manufacturer : ADSURE PACKAGING LIMITED

Material : PP 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client.

***********
SGS Ref. No. : GZMR230501436901

Date of Receipt : 2023-05-29

Testing Period : 2023-05-29 ~ 2023-06-05

Test result(s)   : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only 
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical 
Services Co., Ltd. ShenZhen Branch.

Jessie Ho
Authorized signatory
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Summary of Results:

No. Test Item Test Method Result

1
Impact Resistance by the Free-

Falling Dart Method

ASTM D1709-22 

Method A
320g

Original Sample Photo: 

Original sample A
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Test Item: Impact Resistance by the Free-Falling Dart Method

Sample Description: Film

Test Method: ASTM D1709-22 Method A

Test Condition:

Specimen thickness: 0.050mm

Lab Environmental Condition: (23±2)℃, (50±5)%RH

Test Result:

Test Item Test Result

Impact Resistance by the Free-Falling Dart 

Method
320g 

Original data:

Missile weight, g 1 2 3 4 5 6 7 8 9 10

380

350 X

320 O X O

290 X X O O

260 O O

Missile weight, g 11 12 13 14 15 16 17 18 19 20

380 X X

350 O O X X

320 O X X

290 O

260

Note: Test specimens were cut from the sample.
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Test Photo:

During Test Before Test

Equipment Information: 

Equipment Model Equipment No. Calibration date
Next Calibration 

date

Falling Dart 

Impact Tester
FDI-01 GZMR-PL-E181 2023-02-20 2024-02-19

Appendix information:

The test method was carried out by SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou 

Branch.

********End of report********
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